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INSPECTION REPORT

Customer : g~
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Hols= 641

641 Aegibong-ro, Tongjin-eup, Gimpo-si,

Gyeonggi—-do, Korea

Tel : 031-998-8523, Fax : 031-998-8524

Report No JQB)2208-005
[tem CABLE TIE Width
Part No JW-100 | |
Top View
Color BLACK
Matorial WEATHER RESISTANT | s !
dateria NYLON 6,6 ' Thlckness'
. Side View
Flammability UL94 v-2
Q'TyY 1,000ea
2 Apst= 2 A ot N = Measured Data ab A
Inspection Point Inspection Method . n2 3 Result
e & AMNE2R XH0| gig A A=) A=) AR gt A
Appearance NO defect for use Good Good Good Acceptable
st A
+ = -
Length 103£3.0 103.0 103.0 103.0 Acceptable
- ; + gt 4
'7<| = Width 25%0.1 2.5 2.5 2.5 Acceptable
Dimensions -
(mm) i + g A
Height 3.5%£0.1 3.5 3.5 3.5 Acceptable
St
Thickness 0.9=%0.1 0.9 0.9 0.9 =
Acceptable
8.1Kg2| el& Ittt Al
IR 2 I AE 2mmoled STO{LEAl & 2 St
. Do not deviate more than|  Good Good Good e
Loop Tensile Strength omm impose upon the Acceptable
strength of 8.1kg
UL62275 70 Uet Mk BAESSS 2S5 L
This is to certify that above products has been tested and manufactured
by UL62275 specification.
ur a0 ol 4 At 4 B = 0l
= o 2 X Tested Checked Approval
Date of Issue : 2022-08-05 y
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JO-NQ-1000-03

FA2lAF HL2(JEONO CO., LTD.)
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641 Aegibong-ro, Tongjin-eup, Gimpo-si,

Gyeonggi—-do, Korea

Tel : 031-998-8523, Fax : 031-998-8524
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Report No JQB)2208-006
[tem CABLE TIE Width
Part No JW-250 | |
Top View
Color BLACK
Matorial WEATHER RESISTANT | s !
dateria NYLON 6,6 ' Thlckness'
. Side View
Flammability UL94 v-2
Q'TY 500ea
2 Apst= 2 A ot N = Measured Data ab A
Inspection Point Inspection Method . n2 3 Result
e & AMNE2R XH0| gig A A=) A=) AR gt A
Appearance NO defect for use Good Good Good Acceptable
st A
Length 252%+3.0 252.0 252.0 252.0 =
Acceptable
- ; + gt 4
'7<| = Width 4.8%=0.1 4.8 4.8 4.8 Acceptable
Dimensions -
(mm) i + g A
Height 5.1%£0.1 5.1 5.1 5.1 Acceptable
St
1 —+ =2 I
Thickness 1.3=0.1 1.3 1.3 1.3 Acceptable
22.6Kgl a2 Itk Al
IR 2 I AE 2mmolef STO{LEAl & 2 St
. Do not deviate more than|  Good Good Good e
Loop Tensile Strength omm impose upon the Acceptable
strength of 8.1kg
UL62275 70 Uet Mk BAESSS 2S5 L
This is to certify that above products has been tested and manufactured
by UL62275 specification.
ot o ol £ 4 At 4 B = 0l
= o = Tested Checked Approval
Date of Issue : 2022-08-05 y
1) & 7%

JO-NQ-1000-03

FA2lAF HL2(JEONO CO., LTD.)




